HIRO=20






sst-1 —JJV T LAY -EXWC DFESETT
Specifications of the sst-eagle FREYA-EX WC

2REE Overall weight  /4,500g

¥yt Gear ratio 1792:1:5
AR Radio controller / NUHEZOR+Ey b (BI55)

, Radio set for model helicopter (Not included)
BEI>Y Engine /180 ~91 77X (BI5E)

80 ~ 91 Class (Not included)
%(~¥ 77 —Hl5E) (Muffler isn't included)

I

205mm ya TS ) L/ 2EET=

430mm

HHIL#R Assembly section

O VDR, LITONR-DIXZDHMAEABEIZLTF X,
%@@ﬁw@4~¢»7v4%ixmﬁﬁ%%mﬁﬁié%tﬁ&iffTéno

(52,16, (7], [8], (91, [0, [T, 4, 6], 201, 21, 24, 25, 28 , 27, 28, £91-1, 92, B0, B3

® With regard to the following pages, please read this instruction for reference when
assembling.
As for the another pages, please see the sst-eagle FREYA-EX instruction included in the
kit.
2 [] IE} ’ ’ @,9:) @},’,?@,,, —1’ —2;y




©

MBXECS  werevrerrerenerens 10
© Bum
MAXTOCS  wreeesroeremssnes 6
@ (mw
MEIXETS weveeereeeraraneranan 9
@Xmﬂm{z ............... 4

M3X10 countersunk screw

© [

M3.j—4’u‘/-j-»y}\ ............ 6
M3 nylon nut

¢ 4%l7j~y."-— ............ 6
$4 hardened washer

5 7 L —LO#EIL

Frame assembly

B Main frame assembly

O Fasten the engine assembly, the M3 X 64 cross
members and the EX floating angles onto the main
frame with the screws shown below. Attach the fuel

| BRI AVEVN} kA

O LYY VASSY. M3X64 7 T X X V3i— EX70—
FAVITVINMETRADTHNTET, 20k
X BEEVIEAL YT U LB ITE T,

(FPRINTRETT,) tank to the main frame at this time. (All screws are
¥ 37— IBIBRB sV oHET AR BEL fastened provisionally.)
TTFEwn, ¥ Glue on the rubber cushion for the fuel tank at the

position marked with * § *.

M3XB4ZTAR IV =neees 1
M3X64 cross member

S
=% Duter side
ToRLT R i
One point Quick drying glue
BE A DIl F =T edoHhT
WELTKEZI LYY, MAFEH P55 = & —
TRRZELIZS DT, Rubber cushion
Prepare the fuel tank with the tubes
inserted. After assembly, tube A VSN
insertion becomes difficult. Frame
| l B v
Fuel tank
EXvwu—54 o700
EX floating angle
e,
QARSI .
BT A
Cross member - Rubber cushion

M3 X602 A A IN—
(EX ¢ 3%{L7 9 ¥ v —EAH)
M3 X 60 cross member
(with EX ¢ 3 reinforced
washer pressit)

AL T —A
Main frame

M3 X 8CS

M3X12H¥ X
Countersunk screw

M3 X602 I3—
1(\%( 36%1?4‘7 '7“/1'—’%)\ﬁ)

cross member .
(with EX ¢ 3reinforced washer M3F 4T F o b

press{if) M3 nylon nut M3 X 8CS
XYV ASSY R
Engine assembly
M3F4TYF b )
M3 nylon nut
M4 X 10CS
.y e . M3 X 8TS
ps X tion
AEE cau §ABERT 93w —
¢ 4 hardened washer

M3 X 8CS

M3X 12[II¥ X
Countersunk screw

A4 VTV 4
Main frame BE vy : {% F
Fuel tank

Rubber cushion
AT U~ LORBICHET LZ EHAKBRREERTESL.
WE2 2 VOMBEIIHAATLEEN, ’
Place rubber cushion into the hole of the main frame where the
tank sits and bond them with an instant adhesive glue. Then instalt
'] the tank ensuring the dimples in the sides of the tank are aligned
with the rubber cushion.




6 | AL T bPEYFLN—-DET
© B Attachment of collective pitch levers

MIXECS vvevereoreranannnnn 4

© Bumm VI L FAR b

MZX8CS ..................... 1 CO“eCtiVe pitch bOlt

© |

IVY Py FLIN=(R) $ 3.9 X 58 X 0.IFW

y\ Collective pitch lever (R) _ F ) %_ % ;% ; LET.
& ETHEE L7y
S ¢ 5X ¢ 10 XITFW ) Yy -FERLETOT,
IVY Py FLa—4
LTEALTTEL,)
Press-fit the washers.
(Since directly pressing the
washers with a finger may

POXGLOXIT FW rveoreeeas 2 cause deformation, press
the collect pitch lever to
@ ﬂ press-fit them.)
$3.9X5.8X0.1FW 2 e M2F v b SUZAYI—
M2 nut Cross member
EX ¢ 58— A&t X

EX ¢ 5 ball with stand

$8X12X0.1FW (FREH) -2
(For adjustment)

@ DL jj TV EEyFY 4Tk

SEARAY 15— MEXAQ - 9 Collective pitch shaft
Cross member M3X40 S
XX YI8— M3 X 40
D]] 4 8 X 12 X 0.1IFW Cross member M3 X 40
. FARE, 2BIZBCTI~2
EX¢5$~_H/—E\1TJ- ............ 1 (Ah%_f:é‘%) )‘—Cb 1 ﬁ ¢ 5X¢ IOX ITFW
EX¢5 ball with stand (Used for adjustment. Use one or ALS Py FL—(D)
@ @ two washers if necessary.) Collective pitchlever ) & IV by FHER b
Collective pitch bolt
M2-ﬂ—\y}\ ..................... 1 .
M2 nut
- | L/S— O
Lever assembly EXAmy Loie
@ @IIED O FTRIR-T. ATV L/S—, XBL/T—. EX aileron lever
MZXGCS .................. 14 Tﬁt"_y?_l//\'_é_*ﬁivci.g-u
@ O Assemble the aileron lever, the X-type levers and M2 X 6CS
T-type pitch lever according to the diagrams below.
EX ¢ 5 ;j{‘__ JU eeeericenienie, 10 p
EX 45 ball ﬁ’ ~oo W
© (1 0 B
EX. ¢5,}{_. )l/"ﬁ‘ﬁ' ............ 4
EX¢5 ball with stand BXXHL i (1)
EXX®EL i— (R) ' EL-—
© | EX X-type lever (Right) , EX X-type lever (Lef)

G,

¢1.7FW ..................... 10 \ v ”,' EX ¢ 5*—}["6'{\1‘
~
e D ‘& 2 EX ¢ 5 ball with stand
) & &N
~

) .
M2 X 6CS /O , @\Q < E%gggiﬂ
XEIL /i EX ¢ 5 ball 430w~ vapicy, @ Q@
X-type lever ¢ LIFW \@. he concave ¢ 3markison - &
. N the left side. 9 N M2 X 6CS
g @., Q. >
ne Upper % 3Mv— s B EMTT, ¢ LTEW
he concave ¢ 3 mark is on
the left side.
TR 5L 5— _—~M2X6CS
T-type pitch lever _ @ EX ¢ 5 K- LAk
EXX®L ) s— 5% EX ¢ 5 ball with stand
EX X-type lever o
7 mr.
= T
o EX X-type lever B Q‘ %/') part
o
o commy # LTEW. 3/
M2 X 6CS #4 L %9, noly this part A .
e YRUCHaTTaL, T T }:\)"’g(( ]
Short ile off 2 little projection o
¢ M2 X 6CS. - N




M4UF v b
M4 U nut \

@&
C44X46X3

M3J4wurFytb
\@f

M3 nylon nut
¢ 3X ¢ 4.5 X 0.5FW
EXXEILss— (R) /
EX X:type lever (R)

A & & Caution
BOIERLALY PEYFERN
N BBAENBIET,
Don't set too tightly, or the
collect pitch bolt will be broken.

A & & Caution

EXxhruarvuviv—
EX aileron lever

XB/xTnar/ILAN—42— ML 7 ULIN—ORST
Attachment of X-type, Aileron and Elevator torque levers

A & & Caution

ELN—EBFT
BRAIZICEBLT
FTauw,

Pay attention to
the attachment
direction of each
lever.

CoaxXg6X3

L 4 X 488

\@\
M4UTw b
M4 U nut

ILANR—F—=bIILN—{L,
IbANR—-g—UbN—EEEILE
BESICRUFH TS &Y,
Install the elevator torque lever
at a right angle to the elevator
lever.

LY R=F— b UIN—
Elevator torque lever

&
EXX&L /- (1) ORE.
EX Xdiype lever (L)
¢ 3X ¢ 45X 0.5FW
M3FAuYFy b =l NS
M3 nylon nut Elevator torque lever

4\ F & Caution

BoH4&ErLaL7bEy
FERW PR DEEDSH
JET,

Don't set too tightly, or
the collect pitch bolt will
be broken.

@)
M4XASS cvecerrmsearevnnnaens 1
» C ¢4X¢6X3 .................. 3
Mﬂ‘/{ = 2 o 2
M3 nylon nut
MAUF b -eevereenmmmanannans 9
M4 U nut
$3X$4.5X0.5FW «+veree 2
M3IXBCS rrerrerermrnesenrnan 7
B o p— 9
MIXLZOS  --oveveerrerernns 1
MBXIECS  verereveemeesensas 9
MEXETS wreverreeereseareeras 9
953)(9)( 19HTF—  rerereanenn 2
$3X9X19 collar
C¢3X7XGS .................. 9
MB3X26I AR IS woeee]
M3X26 cross member

& 3 E Caution

‘Tail boom holder

M3 X 8CS

TRy FLA—ERAT3mE
ICEELTTEW,

Pay attention to the attachment
direction of the T-type pitch lever.

M3 X267 02X A VI3—
M3 X 26 cross member

M3 X 8TS
C§3X$9X19

ABTU—N/F=IvT—LKRIVE —ORIT

Attachment of the mechanical plate and the tail boom holder
F =T — hRNF —

M3 X 8CS

M3 X 25CS




© [

MBXECS reoremrrrnnrrunen 4

By

M3X8CS .................... 8
© B
MZXGCS ..................... 2

Q {

M3.j-,{u:/-j-.y}, ............ 8

M3 nylon nut

M3U'j“7}‘ ..................... 4
M3 U nut

@lan

OyFIXARM2X19.5 --eo- 2
Rod end M2 X12.5

(@) |

¢3x9X1FW .................. 4

© Ol

EHRIPMEIVIE  creerrerereenns 4

Pivot bolt E

©

EXg5HR—NAfF -ereeeenres 3
EX¢5 ball with stand
M2XECS cvevereenceransunnine 3

PR AR 7 L)Y 2 v
10 .
Landing gear assembly

O 2Fy FT79 MIM2X6CSTU 9 Ry F M2 X

@ Fixed the rod end M2X 12.5 (for the antenna guide) to
R5EEELET, (TY 544 FH)

- the skid foot with M2 X 6CS.
@ X%y Kty Flzx %y Fr14 TEBL.M3XEC @ Pass the skid pipes through the skid bands and fix with
S M3FAwaryy b THEL T, M3 X 8CS and M3 nylon nuts.

@uy FXIYEM2XI25127YFF/54 TEBLE

+  Pass the antenna pipe through the rod end M2 X 12.5.

$ 3X 9 X IFW

FTYTFI4F M3 X6CS
Antenna pipe

M3FA4ariyp

M3 nylon nut K ,)l: T: _ #ul/kf e
s pply silicon caulking
Quick drying glue—" {

M2 X 6CS
X%y K184 Ty 9T

Skid pipe cap P R AT H
Skid pipe zfm K7y b
Skid foot

Ty FXYFM2X125 (FYFF 44 FH)
Rod end M2 X 12.5 (For antenna guide)

11| A7 v>a7L— FOMEKE
Swash plate assembly

O X7 9% a7l — NFKIHORIZEEy b AL b
®RV ¢ 5K~ LR BT 25,

O Attach pivot bolts (E) and ¢ 5 ball with stands to the
swash plate assembly as shown in the diagram below.

Ry bEAL L (B) Ry bEL M (E
Pivot bolt (E) Pivot {Jolt E) (*)

M2 X 6CS 9, /
Qg @D/@@
&Y \(b\ Y%
L/ < /® ’
EX ¢ 5 K- &R | o
ErK 9 MEL b (E)

EX ¢ 5 ball with stand
@3 Pivot bolt (E)

Ry bR b (E)
AT 9 Y2 — bERETIBETE
%'

Pivot bolt (E)
Swash plate assembly :
(Pre-assembled into our factory)




O B

M2x12CS

© B

ME2XECS -erereeerenemvecsnens

- © (jum

MXEHRI AR eererenasans
M3X8 button bolt

oWm
M3XBSS roeeverersrvestnivans

© (1

EXg5H— VB oo
. EX¢5 ball with stand

e

MZUVFJ_-_*/F ...............
M2 rod end

14

A—4—~v NOMEIL
Rotor head assembly

o —) —DOEUY

@ 3FYVIT—uI§5FE-LBHEM2XE6CS

THET T,
Q@ v—=V—hbyF—-NTIZM3X8KE /KT
S GHES
C2.6 X 4 X 128 M2 X 6CS

IFOVITT—A
Mixing arm
(THRMTFE)
(Pre-assembled into
our factory)

EX ¢ 5K -LAER

EX § 5 ball with stand ¢

M x2E54F DN

Qv—v-0hlETIaAYaY IR -LT -4
EENT, REEFA Y-V -2

FV¥aviu—A7—AICELET,

Q@ v—V-DHEEA»PEALET 4 F -l X

X boy—%BL, A2ETAF—s3—H
v-y—EhNcEERCRECAD., BEL
ZES3 M3XISSTREELE T,

QAR TAY—N—DOEBERRE-LH. ¥

Ay baO—AT —LDE-ABELZ—IT

ORNE I D ES5>MIX3SSTAL2Ea Y b

B Attachment of the mixing arm and the seesaw
@ Attach the ¢ 5 ball with stand to the mixing arm

with M2 X 6CS.

@ Attach the seesaw to the center hub with M3 X 8

button bolts.

M3 X8R % VR b
/M3 X 8 button bolt

B Assembling the stabilizer

(D Assemble the stabilizer control arm at the seesaw
intermediate part, and pass the stabilizer bar through
the seesaw and stabilizer control arm.

@ Insert the stabilizer bar through the stabilizer bar
stoppers at both sides of the seesaw so that the left
and right sides have the same lengths from the center,
and fix the bar with the M3 x 35S so as not to move.

(® Atter the stabilizer bar is positioned, fix the stabilizer
control arm with the M3 x 3SS so that the ball of the
stabilizer control arm is on the center line of the center

g—A7—sEEELET, hub.
70mm >
O R 1
iy #50mm _
&% Approx. 50mm -
: Zavarviru—iay ¥
Q) Stabilizer control rod
M2 X 12CS ga M3 X 3SS
gD

ABETALY—I1—
Stabilizer bar

R

AAAV PI—T— A
/ Stabilizer control arm

M2 X 12CS

AAEN=Z b yit—
Stabilizer bar stopper




M x2E7L — FOEF

A X & Caution

AZESAHF—-TL—FONS L ZH]Y .
BUHET—TEEHOTHELTTF R,
Balance the stabilizer blade and adjust by
winding tape, etc. around the lighter side.

VX4 PELTHERLEY,

BE
Adhere

M Attachment of the stabilizer blade

M3 X3SS\§ A&\

ARETL—F
Stabilizer blade

ZAEA b grs—

FZ74 74— PICIRE Stabilizer stopper
THELTF &0, M3 X3S\~

Used for a weight. Detachable A &\

according to your flight feeling. A

lr/

)
ZEET A Y —11— N
Stabilizer bar

ZEEIN=Z byt
Stabilizer bar stopper

¢4 x4 b (MHITEK)
¢ 4 weight (pre-assembled)

A F E Caution

M3 X 3SS

F3VITA L (YUE)
¢ 3 weight (pre-assembled)

ZAZEZR by N—-DOFENCTEE LS,
Check the direction of the stabilizer stopper.

AAET L Y —r3— M3 X 3SS
Stabilizer bar

2T AL >
Not threads Threads

2 5ra byl MBX3SS

Stabilizer stopper

AZETL—F

/ Stabilizer blade

I

714 > CADVIGE D>—)

v x4 MIEDILHBTEETT,
FITATIZ L > THBFRDOREE LT A X0,
The 4mm and 3mm diameter weights may be
removed to achieve the flight characteristics you
wish to obtain. Make sure if you remove weight
from one paddle, you also remove the same amount
of weight from the other paddle as well to keep the
paddies in balance.

SHEDZAZE/S—Z b ysS—iEo T4 b ELTHEAL
FF, FRIITSA b TV, BEDTIA b7 4 —

The outer stabilizer bar stopper is used as a weight. Make
anactual flight and carry out positioning in accordance with

VY ZiEbY, BEERDTT &, your flight feeling.
[_7‘54’}7<—_u>7“'
Flight feeling (94 b )
I\—jﬁird}b F S/h :rp_ A t position)
>, poq B
o] @D? 9 I B ®
fr’hi—d B

A 3 & caution

-—c=mmEmEse—- ()

-«-oﬂEEEigz;f-)(

HAZETAS—TL—FEREET 44—
AV IR T7 -3 EFTHBEI L,

* Stabilizer blade and ‘stabilizer control arm
must be assembled so that they parallel to
one another.




16| B=B—AYK/TF YTk [ X7y Y27~ OB
Attachment of the rotor head , the wash-out and the swash plate

© Eimmm S
DO AXAYFAMIA? 92TV —PASSY, Uy

(@ Pass the swash plate assembly and the washout

MAXIBCE  -rerrareneanieene 2 a7 PASSY #EBLET, assembly through the main mast.

) @ u—%—~y F& M4 X 15CS THUYT T £+4, @ Attach the rotor head with M4 X 15CS.
]

TMSXIES rereerersecrrrennes 9

X -1 oy FNA DR
Fig. 1 | When pitch is High
AA V2Rt
Main mast

FOFATOy
Radius block

=1 254 F7mys
@ (@) Slideblock
- ZOmELDED
’_l\l/ Align here.

-2 ¥y FN4 OBF

Fig. 2 | When pitch is High
TPxZAtay lF
Adjust rod

M4 X 15CS,

B & B
I Adjust

Adjust length
length

& i‘%ﬁii M4 X 15CS

vaVJTﬁfUVPU*WT'A
‘Wash-out control arm M3 X 35S ©
APy Y aTFyi—TL—} N

Swash upper plate

2ABFHELEVKRICT S,
Do not interfere.

Fig. 3 FOTATOy . VY Ir—URTH, EyFRINNg
OBFIZ. 254 F/e 9 70 TEREL. IV T7RAT0y oD
AZYS54 EYOEES. B—Eich 3B &5 TTX
Frame Foris L (@)
Stabilizer bar | yei- v p gt LHIOBHE T LR £ — BV SV o
THAT 9y aFyn—=Fv—t e, 9F 97w bary
PO LT —ADM2Ey FX ¥ FILFHAECEVERICT
VyAtuy FORSEZHALTTEV. (K-2)
Y EDEHEOR. WEARENSR T AV y Y27V —}
DT yN—tu7—D¢5H-ABEA—BERLIZDDE &,
FV—AERLTREZES 4 F—N—RETIch . EX
S5U7RATRy 2% M3IXISSTEHELTTF &, (H-3)
b, EREAMEEEEERORTICLDTENEY,
After the linkage is completed and when the pitch is high, mount
the radius block so that the end surface of its pin and the lower
end surface of the slide block are at the same level. (Fig. 1)
Then, adjust the length of the adjust rod, so that no interference
between the wash-out control arm and M2 rod end of the swash
upper plate occurs even when the elevator is fully operated during
high pitch. (Fig. 2)
Following the above adjustment, when you see the airframe from
right above it to find that ¢ 5 ball in the upper of the swash plate
is in line with that of the lower, fix EX radius block with M3 X
3SS so that the stabilizer bar becomes parallel with the frame.
Correct phase adjustment is made by an actual flight.

SUFAT—ALIZAT 92T
L—rDERy bFL b EHIE
firEd.

Fix the radius arm to the swash
plate pivot bolt (E).

T W

e R e T e R i i T Y i e i iy e o M




20

\

AT

© B

M3X4OCS .....................

© Eumn

MBXI2CS eereerereearasassens

) |

FBXIXIFW wreeverersursene 4

M3+ aFvh
M3 nylon nut

© [

03 X8X7 ..................... 2

BEORYY
Attachment of the tail fin

M3 X 40CS

RERH

Horizontal stabilizer

BENY P (U)/
Stabilizer band (U)

T=NT LT —2X
Tail boom brace

M3 X 40CS
(R LT3 O 4R
L&,

Use the same screw which
has been temporarily used.

A X & caution

Y—~RIL—LEAL L TL—LDBEICHS $3X
BX17TDI—PEEENESICEELTTF AL,
Be careful not to drop ¢ 3)X8X17 collar between
servo frame and main frame.

B

3

A & E caution

EBEAY FOMBTHOLS 1ok
LI T Fxn,
Install the stabilizer (L) as shown

in the figure below.
i)
Nose < {%,
HEsy

Slanting

M3FA4war4y b
M3 nylon nut

EERR

Vertical stabilizer . |

C3IX8X7

$3X9X IFW

M3 X 12CS




S| v —KOR
© B Servos installation

M2.6X10CS vrreveremnrnnans 8

Y— KRN Ty b
@ @m Servo attaching nut 2/,
M2.6X6CS /”X‘l

M2.6X16TS (EE&ft) ---16
M2.6X16TS (with washer)

© |

I AN— & —F— K
Elevator servo

Ak A VEE
Servo plate

o

/@5@}4\

F— KR F b e 8
Servo attaching nut A\ ¥ B Caution

M2.6 X 16TS (with washer)
— = " |
xTVOoBHMHIE IOy pFOAME s
M2.6 X 16TS (EE&fT) VWESIC. FELTCESL \
M2.6 X 16TS (with washer) ° EX¥—FAF—A

.
) N
Be careful to not over tighten the EX servo stay (A) \ c\%

screws and possibly damaging the e
Ay bAH—R \\\%\
Throttle servo \%

M2.6 X 16TS (BE&ft)
2.6 X

servo grommets.

Y—R T~ b

Servo plate M2.6X10CS
Y—RKT -+t
Servo plate

SR B VAT
Servo plate
»
FHK
Servo plate
G, “
ervo attaching nu %gg § igs‘s (FE&td) g 4 26 X ¢ 7.5 X 0.5FW
59— Ik o (with washer)
—HRIZEXH-T7
Lo b EFHALL 58D M26 X 6CS 5
B, V- FOTRBIEH | 426X475X 0.5Fw A X % Caution
DERSTTFEV, M2.6 X 16TS (EE&H) ] Y—ROME TR !

- If interference may occur | M2 6% 16TS (with washer)

between the servo and the Make sure each servo is

frame, scrape the shaded / N EX tay () mounted in the proper direction
portions off the servos as P L )\)) servo stay as shown in adjacent diagram.
shown below. R SRR VY
y Needle control servo
T
\ / &5
M26x10cs &
Y—FTv—}
Servo plate

A E & Caution
-2 pO—by—KIC
JAXT 4B —FER T
TCEEWY,

Please attach a noise filter to
the rudder control servo.

Servo plate
\
1
\%
%@

SHE—-aviru—pY—F
Rudder control servo

M2.6 X 16TS (BE&-ft)
M2.6 X 16TS (with washer)




B — K OENERERS

24 Servo movement

IO VY —F
Aileron servo

féﬁ%légxéﬁﬁl:tféwﬁwzf‘y TY-—DREET-T
- Y

Fully charge the transmitter and receiver batteries before
beginning this step.

EERTAAEDIZAIL RIERD ) /N~ 2 24 v F&HI Y
BAT, HEOBVBH Sty FLTLFENn,

If the servos are not operating in the proper direction as illustrated
in the adjacent diagram, reverse the servo's direction via the
"reverse" switch or function of your transmitter.

K1
AOyMVEY YT Vo F 4 —f —
Pitch servo
pnar
Q
& /) \

Z—FLIry—iK
Needle control servo

Ll N—F —H—3K
Elevator servo

Elevator

Down
Aileron

Rudder

Left
Low(Slow)

Throtte & Pitch

AWy Py —F
Throttle servo

FH =V b= AY—F
Rudder control servo




O—4—Ay FAUOU 45—
25 .
Rotor head linkage
MOTYRIUF cosrerserennes 8
M2 rod end
VyFuayF
Pitch rod

xS T—-Auy F
b Mixing arm rod

A & E Caution

EyFuyF @Qeyl)  Mzuy FxyFER85mm| | JL— FERHNE, ERCEY 5%
Pitch rod (2 SetS) By b b"cﬁmbij‘n M?Tﬁ%ﬁ%ﬁb‘*?o

16mm Cut 3.5mm off the M2 rod end. Actual pitch setting are made after
attaching the main rotor blades and
during final setup.
Lengths given are for initial settings
imm only. '

#128.5mm
- Approx.28.5mm

=t

IFL YL T-2ugF 2¥y b))
Mixing arm rod (2 sets)

]':

L T R 11

95mm

#76mm

-

Approx. 7émm




© B

MIXBCS +revrerermneervarans 9

© (X

EXg5F A oerreeeeens 9
EX45 ball with stand

© {

M%W} ........................ 2
M2 nut

CTa=

M2IYRI VR cereorieciniens 8
M2 rod end

26

Elevator linkage

IbN=2—-DY =2

IVR—F—TyF (2429 F)
Elevator rod (2 sets)

-

110mm

Y

O CE

111 O

#97mm

Approx. 97mm

Y

50mm

XBUN— [TV NR—Z = bR UN—Ty F (2Hy })
X-type lever rod / Elevator torque lever rod (2 sets)

3

111, N N

£932.5mm

Approx. 32.5mm

A X & Caution

XBLN—@EVwED
LR B LY T
TLEE v,
Install the X-type lever in
the condition that the wide
side is upside.

Y —Rk—-
Servo horn

can M2 X 8CS
{ [
olc/liliolic
£—F1 E—F I
MODE MODEII

REBORT 4+ v 7B

Position of transmitter stick

EEBOZAT A 9 2 H 22~ I VTIY L
Boa— FIVOR, FOROL S IZXBEL
W= —FR— 900" 1T B L1,
AUy FORSERERE, BOO Y PRS

RRHEELCES Y,

Adjust the length of the rod A so the X-lever and
servo hom are at a right angle when the transmitter
stick is in neutral and the trim is neutral. Adjust
the length of rod B so it is the same as A. If the
lengths are different after centering, adjust the
center position of the servo horn and adjust each
rod until they become the same length. Adjust the
servo horn's position with the splines or via small

9] 9;5m

Approx.
9.5mm

amounts of sub trim.

A F F Caution
ALBORIBY—RIZL-
TEREYET,

The length of the rods A and
B vary depending on servo.

Y —KRIMBD XY
Servo horn screw included
with servo

%
¢
/4

XEL/S—/
ILR—F— LI LIt—0y K
X-type lever rod /

Elevator torque lever rod

LT R—-F -0y F
Elevator rod

&

ATy a7 - K FORE, X
BlnA—mtzr—5—ts L

- BEFEEBL). TLR—

¥ —u 4 F’C’o& g‘i‘g—o

Connect the linkages to the X-lever (L)
and elevator torque lever making sure the
rods are parailel and equal length when
the swash plate is level and horizontal.

5]

Horizontal
v

Parallel




27

harouir—o
Aileron linkage

IhaYUNN—/ ATy gy F

Aileron lever / Swash rod

S50mm

XEL -/ rayii—ay F 24y b)
X-type lever / Aileron lever rod (2 sets)

50mm

A

i
mf O O T m

#132mm

Iy

#532.5mm N

Approx. 32mm

Approx. 32.5mm

© B

M2XBCS vveverevaeersnnenene 2

©

EX¢5;—]:' — BT eeeereneees 9
‘EX¢5 ball with stand

© f

M2"}"7}‘ ........................ 2
M2 nut

M2EYFEL IR eanenreneees 10
M2 rod end

xroryay R 2€y b)
Aileron rod (2 sets)

65mm

O CG=

#49mm

Approx. 49mm

uaysvin-/
27y ady F
Aileron lever /
Swash rod

XE LS~/
TiraysuN—ay F
X-type lever /

Aileron lever rod

xiruarvoy R
Aileron rod

- RISFEOR Y

Servo horn screw included

with servo

()

Y3, Tvdroy Feoi¥39,

ollo

I
oflc

Yany FTok&EET,

E—-FI . E—-FI
MODEI MODE II
RERDOXT 1 v I HE

Position of transmitter stick

EEBOAT Ay I HF2a—=bFNTEY A
RzZa— I NOK, RO LI IZXEL

F= L=k Y0 Ik

AUy FORESEREE, BOUY PR

FHRBELTLIEE Y,

Adjust the length of the rod A so the X-lever and
servo hom are at a right angle when the transmitter
stick and trim are neutral. Adjust the length of rod
B so it is the same as A. If the lengths are different
after centering, adjust the center position of the
servo horn and adjust each rod until they become
~ the same length. Adjust the servo horn's position
with the splines or via small amounts of sub trim.
Last adjust the length of the aileron/swash rod so
the swash plate is horizontal and level when viewed

from the front of the helicopter.
A & % Caution

aileron rod.

Attach the aileron lever and swash plate to the aileron
lever/swash rod so that the swash plate is horizontal
with front view when the X type lever is vertical.

5X51L,

on servo.

ALBORERY—FILL->TREVET,
The length of the rods A and B vary depending

A * & Caution

Connect the aileron lever and X type lever (R) (making
sure the rods are parallel and equal length) with the

XEVA—-REWER RS
LMY T TLIES v,

Install the X-type lever in the
condition that the wide side is

upside.
B
Long

H—Rk—V M2+ v b
Servo horn \ M2 nut

XBLA—REYE V0 v b= DFTIC R B

XE L S—PBEOR, APORTAT v 2
FL—bFAFERD L), TAT LNk
ATy iaSL—brRIATLVIN— ATy

iy RAEE
Front view

/ #311.5mm
Approx.
11.5mm




© B
szscs ..................... 2

© B

EX¢ BR—JU cevarenseninninene 2
EX¢5 ball

J1Yi 2w £72 o sl SERTRTSPST PSR 6
M2 rod end

ALIFATEYFOUL5—

28 Collective pitch linkage

AVIFLTEyFUN—/TRILN—y F
Collective pitch lever/T-type lever rod
60mm

m—D O

#342mm
Approx. 42mm

EX ¢ 54— MZXSCS
EX 4 5ball \@é

AVITF4TEyFOYy F Q¥ b)
Collective pitch rod (2 sets)
45mm

E—
O EEm T ) O
| $923.5mm
Approx. 23.5mm

AL 2T 4 TEyFLI—
T /S—oy F
Collective pitch lever/
T-type lever rod

aLsF4 Ty Fuy ¥

Collective pitch rod /
Y—FKIZfBOR Y
f k |l S Servo horn screw included

with servo

E—F1
MODE Il
REWDZT 4 v s B

Position of transmitter stick

RKEBDAT 4 9o B=2— LT, b
NoBZ— b0, FORDESIC
EBE3aTF T4 T FEABLT
&N,

)
REHEOY 9y F H—TOREIRS0%MIE L
LET, IF~4—v— D754
HIOESTIRATLZLERA,

Adjust the rod collective pitch as shown above
when the throttle stick of the transmitter is
in neutral and the trim is in neutral.

Note:

The setting of the pitch curve for the
transmitter is 50%. Do not input the program
in the attached data sheet at this time.

M2+ w b
M2 nut /@ R g
®
$ LTFW
& .
Y —fk—v
- Servo horn

H =Rk~
Servo horn

AF
Horizontal

|

i Parallel .




O B

MZXGCS .....................

© B

. EX¢571€“‘)1’ ..................

EXg5 ball

© {

M2‘i“7}‘ ........................ 1

M2 nut

M2 RIE cvevvrvncnnnns

M2 rod end

29 |-1

A0y M VDY 5=
Throttle linkage

Zgy by K
Throttle rod

80mm

O I

#65mm

Approx. 65mm

M27F v b
M2 nut Y fisk— v
Servo horn

j%ijj/ L7FW
N ' Q
@ &
¢ 7

EX ¢ 58—n  M2X6CS
EX ¢ 5ball

Y —sKFk— 2 Assy
Servo horn assembly

o

Ty by F

REROI /Dy aV Y a—ANAF 49y 2 LED
PYARZ A= FIRDEE, FrTLE-FE
OFENY Y ZERE Sy TV 2 —u -2~ DOEH
B—ET2L50y FORZTEFEELTTFEN,
Adjust the rod length so that the hovering mark of
the carburetor body and the mark of the carburetor
rotor coincide with each other when the transmitter
engine control stick and its trim are in neutral.

LAV R4
Hovering

v —a—-4—

Carburetor rotor

FNY VINE
Hovering

it

offolllolle

E—-F1I £
MODEI

- F1I

MODE II

R AT N
Carburetor body

Oy FORXZHEBLEOATF 4 v 5H
MLUT, 2HEBONBEREROMRKS
AR THEELTT N,

N Throttle rod

F-RizfBEBOF Y

TRINA R
Full high

Atter the rod length is adjusted, by moving
the stick, adjust the full-open and full-closed
positions by using the transmitter rudder
angle adjustment function.

I\ I
offollollo

Servo horn screw included
with servo
E—F1I T-F1
MODEI MODE I
2B
Full-open

[y
13.5mm
A ]

IYDVALyTHNE

Engiﬂe stop

i\

oflal[loio

E—F1]
MODEI

- F1I
MODE I




© B

M2XECS c=eorrraerrnsrernones 1

© B

EX¢ BRI cerereriiiaiinins 1
EX¢5 ball

© f

M2‘}"7 | SR E TR T PP PPPPRR 1
M2 nut

==

Mz‘j.y]:l.‘/}:‘ ............... 2
M2 rod end

“ Needle control linkage (For the 0S91SX-H engine)

Avy broy K
Throttle rod
1 80mm

- #64mm
Approx. 64mm

M2F v b
EX ¢ 56—n MZout
EX § 5 ball P

A F F caution
FFIVv PRTFVTRBETULTTFEY,
Detach the ratchet spring.

P —FRk—
M2 X 6CS Servo horn

——Fnravuii—
Needle control lever

M3 X 358
EX ¢ 5 K- BT

EX ¢ 5 ball with stand >D\ c
M2 X 6CS

——Fra .‘/ Ty F
Needle control rod

BREBORY 2 — 4 (BEF vV IN) &
RALKEES, BV a—aR=a— 500
B, == FAORLES—Kk—rodud
EFREIBIHLT, F-APEFTEES
2y —Fh -V ERDFT. =—Fray
VIN—BEFTT2E5IZ09 FORXEHE
BLTTFXN,

09 |.o =~ FIVALPO=IOY 45— (0S91SX-H EHEADES)

S FLOBERERTIIYO Y, v 75—, BB
IZkoT8ADET, VA EORBGHHEE S
FBIFEELTTE,

Needle openability differs depending on the engine,
muffler and fuel used. Carry out adjustment by referring

to the instruction manuals for each engine, etc.




© B

M2XECS -rereserererersarsens 1

© B

EX#E’,;}:’_)‘, .................. 1
EX¢5 ball

© f

M2F ke rrrrnecesrinrinnians 1
M2 nut

(@Yeum

MZU?FI-VF ............... 2
M2 rod end

30

ZE—-DY 5=
Rudder linkage

TFRIOLSIEI7F—av bu—AF4 FORBET & —
AVIPO-AT VXA 2y FIEESTEFL LAMLES
Biabt, BREEHTRERELET,

Position the rudder control guide by sliding it along the
ZOREGEHT3 rudder control rod and glue on the guide with a quick drying
Use this hole. glue as shown below.

Ty Fx s F
Rod end

S M2XI6 TV X by ¥

v, M2 X 16 adjust rod

FE—astrua—-roy FEICBREBLET,
Apply the lock tight to the rudder control rod side.
$5H—FKrIF—arbu—-iuy FL=730

¢ 5 carbon rudder control rod 1=730

! ™ @O/\ 4 55’—:1‘/ tu—nwy FRERRLE S,

\ Apply the lock tight to the rudder control rod side.
f% M2X167 VxR buy K

M2 X 16 adjust rod
Y —FRIFBOFY 96%%—'—7”‘-_—-?7“)1’\"/3’“(_’%(%0\ 2%
Servo horn screw included DREAEVEIICLTREITRALIRAATTIN,
with servo Clasp the adjust rod with pliers so as not to crush the
=4 é Fx Y F thread and screw it as far as the end.
Rod end

Uy o84 b BEESTrSBROFTET,
Attach the rod end after the lock tight has hardened.

#l
HB A\ E & Caution
Oy FIFR—FRFZTRURAL, 74-0
HRESF—-Y—K T MEFEL THEREL
TuR . TF&EW,
F—fik = .Z:Zi # g)u PU A | screw-in the rod end to the end, and adjust
e el 2 Radio transmitter the rudder by moving the rudder servo mount
Servo horn: Stick, trim: 1 back and forth.
NEUTRAL NEUTRAL
FRT =55 TEHLTEAOHE (MR
Perpendicular to the tail
ﬁEgJ‘[’ﬁJ e I ? boom pipe (initial setting)
{. VT REyFLai— hSY VS OEERMIS Ko TELETOTC, 754 b
—— = ¢ Tail pitch lever FLTEESLET,

— The position changes depending on the hovering rpm. Adjust
L2552 7-H it by actual flight. .
‘Top view




EvyF/Z20v MVOEEE

33 | pitch and Throttle setting

Yy FDBE Pitch setting
(ZoF—s—@Gava—y7TufzFRoboTT,) (The data is for computer transmitter.)
XTIy, BB, w75 -FHX LTS, 3% It varies depending on engine types, fuels, or mufflers, and is a general
—M L BETY, guideline.
E=F1] [Mober] Sg77esasl sy oy [ L T P2 T i [ 1 P73y
i) # - R AR ~ .
oo O] Hovering Roop Roll B pattern Auto-rotation
N ¥ F | . . R .
I m High pitch 9~10 9~10 8 9~ 10 11
oo/l oo S
- s AV RS 35~ 45 . .
- m Hovering : . 3 -1 0
oo DUy U—¥yF . ’ :
- - Low pitch -4 -5.5° -6.5 -8 -6~ -7

A * &= Caution

HBTEeOR—-RE v FF57—-J(2613-040)E EH L TL EEL,
Be sure to use the pitch gage (2513-040) by HIROBO.

FTILHEBLTT o Fr—T%iL 7L — FOERD S H80mmiH

g, DA AT ES ATk kP LTE v 75—
Measure it while THEY ET,
lifting a little. (AATV—FELSLESLTTHY $3,)

Install the pitch gage about 80mm from the tip of the main
blade, and measure it, keeping the stabilization server

horizontal.
(Measure it while lifting the main blade a little.)

# 80mm

Approx. 80mm
Yy h—70RE L . Pitch curve setting
HREOTVAHIR., TEEO 70 ROFEBEEL TB LN, For setting, refer to the instruction manual attached to the transmitter in your.

use. )
KRS e Tk o=k 3D Ao hH—F— sy
00]
e 100% P 100% Roll 100%: 100% OO ¢ 100%
- — 7 //
50% 50% 50% re 50% 50%
P ] A
7 P
0% 0% 0% 0%

0% lo
A7499.0= AF490 4L A7470° M AT490 0= A7497 8L AF4g9IM ARAIDIU- AT09y8E 499 ARA2I0- ARA77RE ARA92 M ATAIYI0- RF{9S ML 7497
Stick:Slow Stick:Center Stick:High Stick:Slow Stiek:Center Stiek:High Stiek:Slow Stiek:Center Stick:High Stiek:Slow Stiek:Center Stiek:High Stick:Slow Stiek:Center Stiek:High

ATy MVORRE Throttle adjustment
(ZOF—F—lFar¥a—yJuREEHDO L ODTY,) (The data is for computer transmitter.)
XL Pv, B, w75 -H i kLTS, % It varies depending on engine types, fuels, or mufflers, and is a general
—BNZEHETT, guideline.
FSY v Y )‘/Eogi;f*f* Ho kR 3D A—bO—F—av
. 0 . 1
Hovering 100% 100% 100% 100% Autorotation 100%
) . / b .
/ i 7
50% 50% 50% 1 50% 50%
/
0% 0% 0% 0% —lon

A7479.0= 49088 AR RFAIIU- AFL9 IR ATA7SIM ATA9DI0- AF092 4 AF490id AF49SI0- M9 RF9IM Tt 13 7=
Stiek:Siow Stiek:Center Stiek:High Stiek:Slow Stiek:Center Stiek:High Stiek:Slow Stiek:Center Stiek:High Stiek:Slow Stiek:Center Stiek:High :z_:/;* 53,7,’{}}&%%%%?&
The engine shall be in idle

A ";i % Caution status or off.
COERE—BOEY v FH—TTE, This setting is a general pitch curve.
(I E1—47ORFERBEOLOTCT,) (The computer transmitter is used.)
IV BEBRB YIS FCEoTRBEBEEFHIET, It may vary depending on engine types, fuels, or mufflers.
774 ELTHELTCEZN, Adjust it by actuat flight.




A-E - (ERT 2ty MABTEDSIEEN Y ET, KOBE. AREER TS5 MICATREL TTF &,
FREY X WC Data sheet . REOT7 71 FTHEREELTTIW,)
(The following values may differ depending on the transmitter used. Never fail to check rudder movements
and directions etc., before flight. Moreover, carry out a fine adjustment during actual flight.)

PCM1024ZH (GYRO: GY801)

[OYP_THELICOPTER | [PMD [PCM ]
POSITION D 2 3 4 5 3
csL  |No. X 11 12 13 14 15
CHANGE SWITCH IDLE{ IDLE2 IDLE3 HOLD
ch 1 2 3 4 5 6 7
s MODE SETTING NOR NOR F/S NOR NOR NOR NOR
ACTION POSITION +40%
REV__|MODE SETTING NOR REV REV NOR NOR NOR NOR
Fnc  [FUNCTION +T1 +T3 +T2 +T4
TRIM +J1 +J3 +J2 +J4 +SD -k +LS
[CUT _JTHROTTEL POSITION]  10% __ |ENGINE CUT SW [ sws ]

[ALT__TSW{H) ACTION MODE [NORMAL ]
[THR__JACT ]

[ROR_Icw —1
[swH_Tsi |
[BT__TACT —]
[CNA__THOV1 1
ch 1 2 3 4 5 6 7
FATE R 100% 100% 60% 100% 100% 100% 80%
ATV LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RU 75% 75% 100% 100% 100% 100% 100%
QUANTITY (LD 75% 75% 100% 100% 100% 100% 100%
AFR  |{FUNCTION SELECT EXP1 | EXP1 EXP1 EXP1 EXP1
RIU 0% 0% -16% 0% -16%
RATE D) 0% 0% -16% 0% -16%
[cna TiDLED 1
ch 1 2 3 4 5 6 7
RATE R/U 100% 100% 60% 100% 100% 100% 80%
ATV LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RMU 115% 85% 100% 125% 100% 100% 100%
QUANTITY  [UD 85% 80% 100% 125% 100% 100% 100%
AFR  |FUNCTIONSELECT EXP1 EXPt EXP1 EXP1 EXP1
RATE R/U -20% 20% -60% 0% -16%
LD -20% 20% -60% 0% -16%

jcha  lIDLE2 I |

ch |1 2 3 7 5 5 7
ATE RIU 100% 100% 50% 100% 100% 100% 80%
ATV D 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE [RU 115% "80% 100% 100% 100% 100% 100%
QUANTITY  [1/D 9% | 80% 100% 100% 100% 100% 100%
AFR  |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RIU 20% | 50% 70% 0% 6%
RATE D 20% 20% 70% 0% 6%
[CNA _[IDLE3 i
i 2 3 4 5 5 7
AATE R 100% 100% 50% 100% 100% 100% 80%
ATV LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RIU 85% 85% 100% 125% 100% 100% 100%
QUANTITY |L/D 115% 80% 100% 125% 100% 100% 100%
AFR  [FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RIU 0% 0% -60% 0% 6%
RATE LD 0% 0% 50% 0% 6%
[enaTHOLD |
ch i 2 3 ) 5 6 7
FATE RIU 100% 100% 60% 100% 100% 100% 80%
ATV 4 LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RU 70% 70% 100% 90% 100% 100% 100%
QUANTITY _ [Up 70% 70% 100% 90% 100% 100% 100%
AFR  |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
FATE R/IU 0% 0% 16% 0% 6%

LD 0% 0% -16% 0% -16%

ar




PCM1024ZH (GYRO: GY601 HEL)
[cAn THOV1 |
HERERRTE
P1 I _25% |P5 \ _52% | P9 i _75% |P13 i 95% |
PV P2 i _32% |P6 . _58% |P10 i_80%
P3 i 89% |P7 \ _65% |P11 | 85% HOV1 [HIGH T 90%
P4 \ _45% | P8 ; 70% (P12 T 90% JLOW | 90%
CONTROL RATE ! 100% ,#§A%ERK U1 —L | -1D
PHV |ACT s D28 !
RANGE ; 100% |RATE | 0%
P1 1 0% |P5 L _41% | P9 " _61% | P13 1 100% |
P2 1 14% | P6 \_46% |P10 | 69%
TCV P3 T _25% |P7 " 50% | P11 y 7% [Low T 100%
P4 , _33% |P8 } 56% |P12 , _87% |DELAY ' 0%
THY  lacT CONTROL RATE ' 100% !#BEKY 3 — 4 1 -RD
RANGE : 100% |RATE ' 100% | :
GYR |HOV1 DUAL — 951
H 10
lcan  [IDLE] 1
BEERRTE
P1 . _18% |Ps i _47% | P9 i 73% |P13 T 95% |
PCV P2 T 25% |P6 T 54% P10 T 80%
P3 T 32% | P7 T 60% P11 T 85% [HiGH | 90%
P4 i 40% |P8 T 66% |P12 . 90% [LOW | 90%
PHV | ACT CONTROL RATE ! 100% |
RANGE ; 100% |RATE : 0%
P1 \_75% |Ps , 68% P9 74% | P13 " 100% |
Tev P2 \ _73% | P6 ! 68% |P10 78%
P3 ‘" 70% |P7 ' 70% | Pid 83% [CLOW 7 100%
P4 ' 69% |P8 i 72% | Pi3 92% |DELAY T 0%
o~ CONTROL RATE ' 100% |
THV |acT RANGE ; 100% |RATE ' 100% }
GYR DUAL 25 ]
H 22
[cAN TioLE2 |
MBS .
P T _10% | Ps5 \ 37% | P9 i 64% | P13 i 90% |
PCV P2 T 17% | P6 \ _43% | P10 i 70%
P3 | 23% |P7 i 50% | P11 T 78% |HIGH T 90%
P4 i 30% |P8 y _57% | P12 T 83% JLOW 7 90%
CONTROL RATE ' 100% |
PHV JACT -
RANGE ; 100% |RATE , 0%
P1 1 100% | P5 Y 90% P9 80% | P13 + 100% |
TCV P2 \_95% |Pe6 } _90% |P10 90%
P3 T 90% [P7 i 90% (P11 90% [Low T 100%
P4 i _S0% |P8 ' 90% (P12 95% |DELAY | 0%
CONTROL RATE ! 100%
THY jACT RANGE | 100% | RATE ! 100% ]
v
GYR DUAL | 25
t 22
{CAN _[IDLE3 ]
BHESYE
P1 i 0% |P5 | _30% |P9 i _64% P13 i 95% |
PCcV P2 \ 7% |P6 1 _39% P10 | 72%
23 . ;3‘3 : E 43:/0 P11 : 80% {HIGH . 90%
H 3 \ _56% [P12 , 88% {LOW | 90%
CONTROL RATE | 100% |
PHV | ACT :
RANGE 1 100% [RATE . 0%
P1 \ 85% |P5 i 70% 1P9 74% | P13 1+ 100% ]
TCV P2 | _78% |P6 i _68% | P10 79%
P3 , _75% |P7 i 68% |P11 85% [Low 7 100%
P4 \_72% | P8 P 70% (P12 92% {DELAY i 0%
CONTROL RATE ' 100% |
THY  [ACT |RANGE | 100% |RATE ' 100% ]
GYR puaL — 251
H 22
JCAN | HOLD 1
P v 0% |Ps i 34% |Pg T 67% [ P13 1 100% |
pPCV P2 v 9% |P6 \_42% | P10 : 75%
P3 i 17% | P7 T 50% | P11 . 83% [HIGH 7 100%
P4 1 25% | P8 ,_58% | P12 T 92% [LOW " 75%
CONTROL RATE ! 100% |
PHV | ACT :
RANGE | 100% |RATE | 0%
P1 , 0% |P5 | 34% | P9 67% | P13 + 100% |
Tov P2 i 9% |P6 ' 42% P10 75% -
P3 , 17% | P7 i 50% P11 83% JLOW 71 100%
P4 , 25% |P8 'L 58% | P12 92% |DELAY | 0%
CONTROL RATE ! 100%
THY | INH .
RANGE ; 100% |RATE ! 100% |
POSITION: 15%
HLD  [MAN DELAY | 0% |TRIM 1 AGT.
P-2 : -100% | PO L -12% | P+2 1 +100%6 |
P—~R |ACT P1__ + -50% [P+l | +50% T ]
T
GYR DUAL } Q
: )




PCX10X (GYRO: G5000T)

THRO | AlLE ELEV | RUDD | PITCH | AUX4
REVERSE SW (11) R N R R R N
TRAVEL ADJUST | H100% | 1.95% | D100% | L150% | +140% | +100%
(12) L100% | R125% | U100% | R150% | -140% | -100%
AlLE ELEV_| RUDD THROTTLE HOLD [0
DR 75% 75% 100% HOLD (16) Sw
75% 75%| 100%| FUNCTION GEAR INH
0 EXP 0% 0% 0% SELECT (17) SW
0% 0% 0%} GYRO Y 75
TYPE SENS | AUTO 1 53
oA 100%) _ 100%| 100%)| (44 2 44
g(F:: 100% 100% 100%
1 20% 20% 0%
(13) Exp 20% 20% 0%
TYPE
D/R 100% 75%)] 100%
100% 75%] 100%
2 20% 20% 0%
’ Exp 20% 20% 0%
TYPE
EXP L 1 2 3 4 5 3 H
N 0 25 50 80 100
N oFF lout 0 38 50 70 100
HOV.SEL] - HOV HOV HOV HOV HOV HOV -
THRO IN [5) 50 75 100
CURVE ! OFF TouT 75 72 75 82 100
(18) IN 0 100
2 OFF
ouT 90 85 100
N 0 75 100
3 OFF TouT 85 72 68 82 100
N 0 25 50 75 100
N OFF louT 25 45 62 75 90
HOV.SEL] - HOV HOV HOV HOV HOV HOV -
IN 0 100
PITCH ! OFF TouT 15 58 90
CURVE IN 0 100
(68) 2 OFF 1507 10 50 3
IN 0 - 100
3 OFF lout 0 20 25 70 S0
IN [5) 50 100
HoLo OFF four 10 55 100
Stylus(GYRO: SG-11)
NRAAY P T2)T O [3)ILR=-2-] 4)5F~ |5 o+40 ] 6)EvF | 7) AUXI
REV REV NOR NOR REV REV NOR NOR
epA | _(H/L/D) 100% 115% 80% 120% 140% 140%
| (uR) 100% 105% 80% 120% 140% 140%
Inor [TeAN—&— S4— GYRO 1
N 80% 80% 90% N 90
80% 80% 90% 1 60
1 100% 70% 110% 2 60
100% 70% 110% 3 60
100% 80% 90% 4 90
DR 2 100% 80% 90%
s 100% 100% 110%
100% 100% 110%
4 80% 80% 100%
80% 80% 100%
N 7% 0% 0%
1 20% 20% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 60%
N 0% 0% 0%
1 0% 0% 0%
OFF SET 2 0% 0% 0%
3 0% 0% 0%
4 0% 0% L12%
PL P1 P2 P3 PH
N Point INH 50% INH
Rate 25% 45% 62% 75% 90%
1 Point INH 50% INH
Hate 15% 58% 90%
PIT CURVE 2 Point INH 50% INH
Rate 10% 50% 85%
3 Point INH 50% INH
Rate 0% 20% 50% 70% 90%
A Point INH 50% INH
Rate 10% 55% 100%
N Point 25% 50% 80% »
Rate 0% 38% 50% 70% 100%
B Point 25% 50% 75%
TH CURVE Rate 75% 75% 75% 82% 100%
s Point 25% 50% 75%
Rate 90% 85% 100%
3 Point 25% 50% 75%
Rate 85% 72% 68% 82% 100%




CHEBN—VYDOTHEAICOVWT

% Spare parts are available for direct sales from HIROBO, but only in Japan.

OFHEB/IN—YDIREAILDETL TR, v MEBAIAABEEAD— FEELEHEE - THBEVERDT AL,
OLEENFETEBAVEELIZSIE., EEUMATIEEHICTSBLAAZTEY,

@HREW

BRINEICT. TENRMAA»S3R~7TRBICBEITVWALET,

BR. ERFLE. GW. BREKBHROIETE., KHFBAID S3H~TRBL I TVWALEEET,
RSB RBEHLOHIA~3RRERDICHEHEEVLELELZIEHHUET, HHPUHITTET I,

OER DT

HFROAR., X LORE., CANEEI BRI BV EESL. BFHTIrERIESBLIANICHESE
(0847-40-0088) /N—VRF TIHEED L, TRET AV, EXEB Nt caBVWALET,

C BEBOIHREICEBES BRI THIERADT. IR No. B HBEIHEAD . AN,

¥3— FNo. BBRBERICRRLTHNET, BRIBVWITCICARE ZTREB LAY,

OB LIAALE FLEFTTLERKLIBICTHERILTHEYUET)

SEIEES 2 [2] k&3,
FENERHOL., BHLAZL LI, FAX, H#E., $3THETHHLAZT AL,
HEB (5%) . EHHIDETT, HER (6%) . K5I ((K5|1FHER) FYETT,
(BHIDESHEVESICBHEVLET) CREIEE (LB ERRA)
XNETOTINRBZITHES B A, vy e
< 3 X 1 xR 3SHMESE 3AMBELE
500 ki —& ¥ 525 i ¥ 2310 ¥2415 | ¥2,625
B4 7 ¥1.260 Hit. E9E. (54 | ¥1,575 | ¥1,680 | ¥1,800
O e i [¥o500] | 2. R ¥1,470 | ¥1575 | ¥1,780
: WS, chpuE ¥1,365 | ¥1,470 | ¥1,680
A ¥1,470 | ¥1,575 | ¥1,785
= ¥2310 ¥2415 | ¥2,625
&xi (AE—LTHFENTEL)
15$b17_\5’><$ﬁi3 b3 A Al|ZaExEH|rLy»T - 28HBE
A oL L b T [ BMAEE |RETs - R2LAau
BEH BEEE 1E - F ( BFER)
= 01 L] | ]
:*ﬁﬁﬁ %K * JE T‘ﬁ M EB
FF-B X
TEL ( ) | FAX | ( )
a— KNo. A B - R ] BE £ %

] . DI — VK2 OEE
EDI_‘—\_%E‘/E\H (/\_ /1%\) ®5é§ﬁ§' (5%)
BERIETTRIIMISE  T726-0004 @irREIER (31T R082)

TEL: (0847)40-0088 () FAX:45-7670 bEHAE (DLDLD)




2539-011
2500-036

0414-214

0414-218

7—————- 0414-108

. Y S
: &>
2531-002
2506-032 N
L o

Q)
\ 2531-001

2532-044 @ i
0404-804
2530-009
0404-729 0404-603
2532-002 0404-635 » 2506-009
B> 2521-074 4 0 2505-006
;-&\ 2 e
0404-740 2
2532-022
N

0404-811 SSR-V ¥>2 3= 2 (FERET70°)
SSR-V Damper rubber (Hardness 70°)

0404-821 SSR-V 5727 8— L (FEE60°)
0404-812 . SSR-V Damper rubber (Hardness 60°)

®;‘ |

Q)
0404-815
39-009

@
1 0404-804
25 8 ~_2505-007

0404-808




2 — FNo. LI A& & (M) 5 #
Code No. Particulars Qty Price (Yen) Remarks
A Y ET L —I3—4X490
0404-347 | Stabilizer bar 4X490 2 1,000
SSRIV ¥ — v —¥ ¥ 5X32
0404-603 | SSRUIV seesaw pin SX32 ! 300
J—KTY Y PAR—Y—3T
0404-635 | 5ervo mount spacer 3T 2 500
EX¥ v F7—A
0404129 | B¢ pitch am 1 2,400
EX7 L — FAR—%— TG, TAYA LR
0404-740 | £ blade spacer 4 2000 | Atuminum cutting Blue anodized aluminum
K59 A9 IVAB &S
0404-804 Drag metal A, B 1 set 1,000
WCAA ¥ 7L — FL=680 (H—H) 15
0404-808 WC main rotor blade L=680 (carbon) 1 set 25,800
SSR-V¥ o )X~ T 5470 W70
0404-811 | gop.v damper rubber #70 2 1000 | Y2 rdness 70°
SSR-V7/ L — Kk &—
0404-812 | SSR-V blade holder 1 8,000
SSRV7 = F Y TAEY FLL=48
0404-813 | SSR.V feathering spindle L=48 2 1,500
SSRVASA T v x—
0404-815 SSR-V thrust washer 2 800
SSR-VEY ¥ =T
0404-816 | 5oR ¥ center hub ! 3,000
SSRVI—7 S SSRV7 ¥ v 7R ¥ v FAHAE
0404-818 | 5op v yoke 1 set 12,800 } SRV feathering spindle pre-assembled
SSR-V¥ > 73— T L#60 6D (A7 av)
0404-821 | gop v damper rubber #60 2 1,000 | 1, rdness 60° (Optional)
FZHAAZETL—F AP yri—, FTH
0414-108 | pp7 1 ctabilizer blade 2 18004 in stopper and screw
EX SSR-VIO — & —~\ 7 FAssy 15,
0414-214 EX SSR-VI rotor head assembly 1 set 58,000
SSR-VIZ — v —
0414215 | 3OR"V] seest 1 8,500
SSR-VIZF VI T—A Brgfd
0414216 | SSR VI mixing arm L 3.800( . ith bearing
SSRVIR$ €Iv RO —L7 — 4 M3 X355fF
0414-217 | SSR_VT stabilizer control arm 1 3.8001 yith M3 X 35S
AT ENR—Abyri—44 M3X3SSft
0414218 | gpabitizer stopper ¢4 # 2 1000 | with M3 X 35S
2500-036 |Brg. $3X §8X4F 7Z 2 1,200
2500-044 |Brg. $8X ¢ 16X5 ZZ 2 1,200
2500061 |Brg. $4X $9X4ZZ 2 1,200
2500-073 |Brg. $4X ¢ 8X3F 7Z 2 1,200
2500-090 |Brg. $5X ¢ 13X4F 7Z 2 1,200
Brg. ¢ 9X ¢ 19X65HA J X b
2500096 | prg’ 69 ¢ 19X6.5H thrust 2 1,900
M3FAOuYFy b M3 UF v MUE&R
2505-006 M3 nylon nut 10 200 Substitute for M3 U nut
M4FrA4ar¥v b
2505-007 M4 nylon nut 10 200
2506-009 | FW2.6X7X0.5T 20 100
2506-032 | FW5X7X04T 5 300
—— FIVE > 4X21
2509-013 | Needte pin 421 2 300
H S —13X16X2
2521074 | (pflar 13X 16 X2 2 500
H T —26X4%125
2521-080 | e 264X 128 2 500
EX ¢ S¥— V&K
2525007 | px ﬁ 5 ball with stand 10 1,000
ST B2
2525-008 | 45 ball with stand 2 10 1,000
: EFRy EWV P §5X125XM3
2530-009 | pivor bolt ¢5X12.5XM3 2 300
2531001 |M3X3S8 10 300
2531002 | M3X5SS 10 300
2532002 | M3X8CS 10 400
2532022 | M4X15CS 10 600
2532031 | M2X6CS 10 800
2532032 | M2X12CS 10 300
BA KT v ZF )V FMAX35CS
2532-044 | {3, dened drag bolt M4 X35CS 2 400
2532049 | M2.6X15CS 10 800
FF VENIPMSX10
2539-00% | Bustom bolt M5X 10 2 300
530011 | £ 7 Y FN EM3XS a 300

Buttom bolt M3 X8




0404-746
2509-009

2507-001
0404-730

o8l 2531:001

0404-402 (&) & P

' 0404-683 / N\ 0404-731
2531-003 & J @ ~
253000 B

2506-019 =~

n @ 2
0404-403 (FU5E) @) 2500-066 0

~~ 2500-049 2530-005

A
B
£

2513-053 (F1%)
(Sold separately)

0404-121

FREYA-EX WC
CERTZHE

0403-011  +£.2530-005% 51
15_2_5L07_f S BTBATEN,
[ 4

2530-005
2532-031

0414-187
U Separately purchase
2531-003  the 2530-005 for
2506-029 FREYA-EX WC.
2529-008
0414-193
TEARTF v b
(v S URE) 2532-033
Prop nut included
with engine
0404-012 (YS, 0S61SXF) 0404-707(95T)
— {For YS, 0S618X) EXAAVEY95T
EX maingear 95T
0404-714 ——
0404-616
TN
2538-002
2] & 0404.713 2500-047
é 2511-028 ~
2534-003 — G 0404-615
(S LIS HE | 2500-04
~'a Pre-assembled 2500:048
2531-007
2506-014
1? 2538012
0404-044
0414-166

2532-022

IV (BlI5E
Engine (Optional extra)

0414-154

2532-034

(A —-POERShEE BEE)
& (Fix the auto-rotation
drive shaft)

e 2532002
2521-053 (ZAMEE)
(Fix the main mast)

2532-034




3~ FNo. G & A¥ filit&(F) wm
Code No. Particulars Qty Price (Yen) Remarks
RS T IFANTA =TT
0400004 Metal made clutch bell lining 2 200
YA hooy
0403-011 Mast lock 1 300
AE—F—T—1) —EEYS, 08, 61SXH
0404-012 Starter pulley washer (for YS, OS, 61SX) 1 300
FOTRT—A
0404-023 Radius arm 2 300
PERS —1) ¥ 5 BN B
0404-044 Divisional type cooling cover 1 set 1,000
EXo =T 77>
0404-118 EX cooling fan 1 2,000
EXZAT7 v a7 L—} ERy RV M), (D). $5F—- VAR, 2T
0404-121 EX swash plate ! 12,000 with pivot bolt (A), (D), ¢ 5 ball stand and screw
S-60ASY —F—h 9T v M4 X48S{t
0404-402 S-60 Startar coupling 1 2,000 with M4 X4SS
S-60R 5 —F—L x 7 b i
0404-403 S-60 Startar shaft 1 2,000 Sold separately
A—+OY 5 v F Assy MU YIyy—fF
0404-615 1 4ro-rotation clutch assembly 1 10,000 [ . ;ip torque limiter
*— b 2 EREh#
0404-616 Auto-rotation drive shaft 1 2.800
EXUFAviaaryba—n7—a Brg.ft
0404-683 | £ wwash control amm i 3,800 | ith bearing
EXA A V¥X 95T
0404-707 EX main gear 95T 1 3.500
WCZ =Y T HIN—RAF—
0404-713 WC cooling cover stay ! 500
WC7 54K —Nty b 1%
0404-714 WC fly wheel set 1 set 5:000
WC7 54 KA —w
0404-715 | WE f1y wheel 1 3.000
WCLYT v b
0404-716 WC engine mount 1 4,000
EXZVTAT7Oy Y
0404-730 | X Tadius block ! 2,500
EXAS4 ¥Fray s
0404131 | EX"Slide block 1 2,600
- ¢ 102 4 v A + P=195 L=220 (SUS)
0404-746 | 4 10 main mast P=195 L=220 (SUS) 1 3,600
EXt 4 ¥ FX¥YASSY 1=
0414-154 EX second gear assembly 1 set 6,800
W Fa— 0 ¥ 7 8S0604+
0414-162 | Cpyich shoe with shaft ! 3.000§ ith O-ring SS060
EXt A ¥ FFY86T
0414-166 | g second gear 86T ! 3,000
¥¥fFs 5 vF~n (12T) Brg.. T4 =7
0414-187 | Giych bell with gear (1279 1 4500 | with bearing and lining
WEIBrg. kb ¥ — ¢ 19 (W=26)
0414-192 | Witype bearing notler $19 (W=26) ! 2200
Brg. KV — 419 (W=26)
0414-193 | g iring holder ¢ 19 (W=26) ! 2000
2500-046 |{Brg. ¢ 6X ¢ 12X477Z 2 1,200
2500047 |Brg. § 12X ¢ 21 X5ZZ 2 1,200
2500-048 |{Brg. 12X16L. U U XA Brg. 12X16 One way 1 1,500
2500-049 |Brg. ¢ 10X ¢ 19X5ZZ 2 1,200
2500-066 }Brg. $6X ¢ 19X6ZZ 2 1,200
2505001 {M2F v + M2nut 20 200
2506-014 | FW ¢ 482 AL FW ¢4 hardened 5 600
2506-019 | FW 3X4.5X0.5T 10 200
2506-029 | FW 6X8X03T 5 500
2507-001 $LSEVY Y 41.5Ering 10 100
2509-009 | {447 E > §2X11.8 Grooved parallel pin ¢$2X11.8 2 300
2511-028 |WCZ WA A > 73—M3X31.25 WC cross member M3 X31.25 2 500
D —_—h e WCHE S A THRUAATY v 7 Mo
2513-053 g e/ 4 l'{ !,;57 sh g DH/ ¥ 7 DH 1 3,800 | Corresponds to round shaft and hexagonal shaft to be
ne way starter sha incorporated in WC.
2521053 | %17 —3X5X4.1 Collar 3X5X4.1 2 300
2525-006 |EX ¢ SH— EX 45 ball 10 1,000
2525007 |EX ¢ 5K—A 14 EX ¢ 5 ball with stand 10 1,000
2529-008 | O') > °SS060 O-ring SS060 5 300
2530005 | ¥Ry bRV F(E) ¢ 5X7XM3 Pivot bolt (E) ¢ SXTXM3 2 300
2531-001 | M3X3SS 10 300
2531-003 | M4X4SS t 10 300
2531-007 |M3X128S 10 300
2532-002 | M3X8CS 10 400
2532-003 | M3X10CS 10 400
2532-021 | M4X10CS 10 600
2532-022 | M4X15CS 10 600
2532-031 | M2X6CS 10 800
2532-033 [ M2.6X12CS 10 400
2532-034 | M3XS5CS 10 400
2534-003 | M3X8TSZ 1 M3 X8TS Black 10 100
2538-012 |M2.6X6M E A M2.6X6 countersunk screw 10 200




@,

NS
2532031 g,

2525-006

2532-028

2524-001 (3.5mmA vy CERALET)

2506-019 @

0304127 @, \&;\

6\2521-057 /%@ ‘@

0414-128 % @
2532-002 /%

0414-194

2505-001/

~o (&
AN \@\ 2521-057

I @ « 2532-002
2506-017 @\% @,

2506-020

2524-001

2525-006
2506-017
0404-685

G

2500-094

0404-122

2511-029

2522-001

’N

(Cut 3.5mm off the M2 rod end.)

Ch

N 2522-008
< 2522010 j \

2524-001

2522-012

2522-006

A
@f’ \/@\

':'_;&\«“-' /9 Q
& A
- ' 2521-010 Q)
~\0414-220 \"
2500-072
2532-007

2521-057
2531-003

N,
@ 2505-005

2506-019

%0
2525-007_~& 99\@\? L~
2500-057 " o~

2506-017 @K 2505-006
2525-006 2532-031




I — FNo. i £ A% s () "

Code No. Particulars Qty Price (Yen) Remarks

o122 S s U 18,000

0404-127 g %%:e)l\;;—er . ) 1 3,800 }v}vri%ﬁ{gearing

0404685 | EX il on Tever | 1 2900 | VN g

0004699 | B3 Cicrmor st et o7 A 1,000

onsizr |Gt T 1 500

osra128 | S 2t S T 1 400

0414-133 ;el:altz::rq:eﬂl/efer p):/; :f 7 e 1 500 fvsu{}? set screw

0414-194 gar:onf ;/ol:lje;ifc ;iil;ylZel: ;}:)_ ®) ! 2,000 ?vl;%h{_lj)—eanng )

0414-195 é]ax;:: :o;_-l,e;ife ;i:iﬁ:el: :If)_ ® 1 1,800 l\avri%l'ﬁb—caring f

0414210 | = K3 ¥ Fa— L3~ (0S50~90/) 1R s000l 7Y ¥ ALEw F, my Fx FRIFE
Needle control lever (for 0S50~90) 1 set * Adjust rod and rod end are sold. separately.

0414220 x E?y:e ;xzhvl:c: sf:? * ! fgx 4500

2500057 |Brg. ¢3X ¢ 6X2.5F 2Z 2 1,200

2500-072 |Brg. 43X ¢ 7X3F 22 2 1,200

2500-073 |Brg. $4X § 8X3F 2Z ‘ 2 1,200

2500-094 |Brg. 44X ¢ 7X2.5F 2Z ) 2 1,200

2505001 |M27 >} 20 200

2505.005 | M4 U7 2 F 10 200

e w [ m

2506-017 |FW $1.7 20 100

2506-019 | FW 3X4.5X0.5T 10 200

2506-020 |FW 5X10X%1T 20 200

e A : s

TR : 20

el . 00

e R ; s

252005 | Lo n s 24 3 500

2522006 Zd;/;g a2 %50 <0 5 3500

2522-008 :d;/‘;: ryngM[jZ;j(G% M260 5 500

2522-009 Zd;/;; rod M2 70 70 5 500

asno0 | TET 2 Dk 2 3 300

2522.012 Zd;/; A s M2x9s ‘s 500

2522-014 Zd;/:xsT ridFMc; i e 5 500

2522-029 Zd;/-;; AN 6}; Mzx6s 5 500

2524001 |N2T ¥ FEF 10 500

2525006 | X ?; o 10 1,000

v (B 43 T 0 [

2531-001 |M3X3SS 10 300

2531-003 | M4X4SS 10 300

2532-002 | M3X8CS 10 400

2532-007 {M3X22CS 10 400

2532-028 | M2X8CS 10 800

2532-031 | M2X6CS 10 800

2532-048 | M2X15CS 10 800




0414-200 ST T T T e e s -
0414-180 ~ 0414-201  .”7 0414-179
P 2500-068 , ‘ /
& ~ 0414202 - 2531-003 8

%\ ™~ N
-015
-118

Qé : 2 27 0d0s- % \2s26-004
, r\/ ~ m4 180 :}%’a
§ 0 0o /2509 N NS \2500-068
2531007 y 0414 b
0ar4-169 = Q4030227 2

\/' \

_______________________ 1
Y é\,/ 2500-068 2534003
Q B :
\Q 0414-200 =~ \2509-015 /
( Q! ‘ § C

2506-009

0414-122

7
0414198
2532002

2538-003
2532-002

| N,

0404-794

0404-675

2506-039

= a
( 2511-024 @ \@

@
&,
0404-677
C%\
R
0404-701
& 2532-001
2505-015

2532-002

0414-188

0402-639

0404-696




I — FNo. ) A &P i £

Code No. Particulars Qty Price (Yen) Remarks

0402639 oy ;’ip':’c:;'z;’*" v T $8 4 300

osonr0s | TS5 LA 2 600

oa12-179 | ;{;";K‘: -t 2 300

0403-022 gy‘r"o’fn;: Ky 1 300

0404-635 ;Z;o;j:‘;u?uzpzc?r?’r_ vosT 2 500

osos675 | BN Z LT X = 600

0404-677 F’;J; ngjcj fb:l:ef cushion 6 500

0404-696 | EXT 0 ‘;ip‘;l M7 2 1500 c/a;j o

0404-698 E,’g’s‘k?:‘ﬁa: AL 4 . 800

oaos-701 X o T e 4 2,000

0404704 |ELHEEEY 22 4y b (540cc) BER S £ 7 FE 1800| 7.7 2 IR Afe ]
EL fuel tank (540cc) light ype 1 set 4 with fuel tank rubber cushion

0104-820 | X2 o e Ve T = 9800| 7 omiing mvter

0404-823 %Z;ﬁ“&ﬁﬁf{’“ 2 2,400

0414-118 go?n;:ryg;rfi:f? v7h 1 700 Sl;; ::l}fpzxﬁ

0414-122 h);afh:nz;r n’;oum l1 §§t 800 v:\i;t;j 1:]:-rew

0414-169 g ?oZnI/ery g:ar%:l;:r”’r 1 1,500 511; ;:;l}:-p:i:xﬁ

0414179 |Gt Z,i?‘i:sf LS Sk i 1000 | o :::;:z—s;ll/;n‘/a;lda;céf

0414180 |2 :i?'z%?rT 1 1800 | i gl:{p;ﬁ

0414188 |WET ST AT I TYEST iz 4,500

0414-196 E&z;jfgn‘;;ﬁ‘még —F) 2 22,000

oa14197 | B ey ) 2 20000

os14-198 | 7 Zl'a:’: L=t 1 700

oars199 | 27 7 TR N ' 3.500| D e

oarez00 [BrE R R ¢ 13 Ron 1 1600

0414201 | Bt R e sty 1 6,800

0414202 |EXT AT BN T 1 2,400

2500-068 | Bre. §5X ¢ I3X4ZZ ) 1,200

2505006 | M3 'ﬁy’{ofnz;" v b 10 200

2505-015 w?‘gygezéﬂrigxﬁa‘z‘h;ianul : 10 300

2506009 | FW2.6X7X05T 20 100

2506-010 | FW3X9X 1T 20 100

2506039 |EX# ¢337w';s;;;“ - 6 1,000

2509-015 |y ;‘i’n‘f ’;’2 2x12 10 500

2511003 | Goad vommiver M6 2 500

11004 |G e 2 500

2511007 | o e 2 500

2511-017 gmiszmin::/b;: 513“)?2 ?333 2 500

2511-024 gmzsxm)e{n:\/b;: ;_/lg[)?é ?060 2 500

2521048 | B8 2XOT 2 400

2521.069 |27 —3CEXT 2’ 300

2521090 | 273X 2 500

2524014 - | g 7 ]i};klh;fz ;’;"22? 12.5 10 500

2s26.000 | G b7 S BNIEO ! 400

2531007 |MB< 1288 10 300

2532001 | M3X6CS 10 200

2532.002 | M3 X8CS 10 400

2532.006 | M3 X20CS 10 400

2532013 | M3 <40CS 10 400

2532031 | M2X6CS 10 300

2532.039 | M2.6X6CS 10 200

2532051 | M2.6X10CS 1o 200

2534003 |M3XETSZ ™ 10 100}

as37-002 | BBHD o S s e 10 500

2538-003 | 7 EAM3X12 10 200

Countersunk screw M3 X 12




0414-206

S 2506-005

2509-012 2500-073
D . 0414-140
0414-163  0414-142 . 2539-015 'y‘ 0414-139
. 2507-001
2507-001 B’ 2

_j& o \L 2500-073
2509-012 2 2532-030 é/ g 2525006
é 2532-031

2506-005

2507-001

2521-079

0414-163
(A7 4 FéeEy by

(M6 nut included with slide shaft)

2505.006 @ _2532.005
Ce

0404-657

2500-068

-091

0404-662 0414-143
. ) X 2509-016
2531-002 (¢ Qhid 169 ,
!w
H 2500-061 é I
Ty '/ 2532-030 0404-641
Inside dia. :Large

7

©.

2500—068/‘

0414-205

PHELI 2500062 2532039
Inside dia. :Smali \@l .

2532-028 0404-662
2525-007

2505-001
2506-003

2509-016

0404-662
0404-642
; 2521-092

2532-028 ,‘)

2526-005

2532-005

%\353 1-003

0414-137
vy 0414-179

0404-694

2524-001
2522-001

0414-191

0404-656 (T 4 D Hr)
(Rubber only)

0412-179
2537-002

0404-149

(Bearing only)




Tapping screw with washer M2.6 X16

I — FNo. [ ES A# it TGN B E
Code No. Pariculars Q'ty Price (Yen) Remarks
EXH—=FYF—NFF4 7347
0404-149 | £ "carbon tail drive pipe 1 9.800
RNV E = F ¥ F 20T (R) T— N ¥t
0404-641 | gevel pinion gear 20T (R) 1 2.000 1 it roll pin
1NN E = F Y FX20T (L) o— ¥
0404-642 | gevel pinion gear 20T (L) 1 2,000} with rott pin
AT F¥Z A TBrg.r — R Thy—2R
0404-656 Pipe drive bearing case 2 500 Rubber case
F=NFYHEy s X
0404.657 Tail gear box 1 5,000
F—NTL—FErF—ty b AB#H2
0404-662 Tail rotor blade holder set A, Beach2 500
EXI=N—HINT §7 ]
0404-689 | EX universat hub ¢ 7 ¢ ! 1.200 | it roll pin
EXF =W FZ 47754 FAssy L=185 (H1—K ) 15
0404-690 | £ a3l drive pipe assembiy L=785 (Carbon) 1set 12,800
NS — T — 5754 FL=805 (F—+K )
0404-694 Qctagonal tail boom pipe L=805 (carbon) 1 6.500
WCH =K F—N7 - F (L=%0)
0404-721 | W€ carbon tail blade (L=90) 2 4,800
0404 EXH—KI G —-F—Fwsr bty b 13X
736 EX carbon rudder servo mount set 1 set 4.000
EXH—H¥ T ¥ —F—KTL— I
0404-737 | £X"carbon rudder servo plate 1 1.500
EXTZ F—Y%—K<wv b
G404-822 EX rudder servo mount 1 1.800
FoRFLF
0412-179 Servo plate 2 300
FF—a b= HA K 13
0414-137 Rudder control guide 1 set 500
FoIE Y F o8-
0414-139 | 1.1 pitch lever i 500
TRy F LIS~ B 5 —
0414-140 Tail pitch lever coller 1 500
FoNWETFYT Ty b 13
0414-142 | 25 pirch Jink set 1 set 500
F—NT T+
0414-143 | Lo o0 1 700
74 P M67F v bR
0414-163 | ggide shaft ! 400 | with M6 nut (slim)
F— NNy
0414-164 Tail housing ! 800
LI N—H i x T b L=34,38.5 LN 4
0414-179 | Unjversal shaft L=34, 38.5 1 1,000 | Zithy wniversal pin
0414191 | $9F —F¥ ¥ —a> Fu— b0y FL=730 15X 3000| ZIXAFU Y F. ay Fxv Fif
- ¢ 5 carbon rudder control rod L=730 1 set * with adjust rod and rod end
F=NVEYF TS L—bHEZX (7Y F2.5mm)
0414-203 | 7451 pitch plate boss (offset 2.5mm) 1 500
EXH—H L F— ¥ v FLsi—RAF—
0414-204 | £ “carbon tail pitch lever stay 2 800
EX7F—LEXY Ry s AFx 19 T
0414-205 EX tail gear box cap ! 700
EX5 - V¥ X ASSY (34 TH) 1%
0414-206 | g5 (ayy gear assembly (for pipe) 1 set 24.800
2500-044 |Brg. $8X ¢16X52Z T2 1,200
2500-054 |Brg. ¢ 6X ¢ 10X3ZZ 2 1,200
2500-061 |Brg. ¢ 4X $9X47Z 2 1,200
2500-062 |Brg. $4X $9X4HX SR b Brg. ¢ 4X § 9X4H thrust 2 1,200
2500-068 |Brg. ¢ 5X ¢ 13X4ZZ 2 1,200
2500-070 |Brg. ¢ 3X ¢ 9X30P 2 1,200
2500-073 |Brz. ¢4X §8X3FZZ 2 1,200
2505-001 [M27F >~ } M2 nu 20 200
2505-006 |M3F+ A w3} + M3 nylon nut 10 200
2505-015 | WEIY—FKEft) » I W-type servo attaching nut 10 300
2506-003 |Fw 3x6X%0.5T 20 100
2506-005 ]FW 4X6X0.5T 10 100
2506-009 | FW2.6X7X0.5T 20 100
2506-029 | FW 6X8>%0.3T 4 500
2507-001 {E-1J % 415 E-ring ¢ 1.5 10 100
2509-012 | X VfHFEATE 22X 11.6 Grooved parallel pin 2X11.6 2 300
2509-016 | 2—JL ¥ ¢42X10 Roll pin ¢2X10 10 500
2521-059 | 7 T — 7X8X10 Coller 7X8X10 2 600
2521-079 | T — 6X7X3 Coller 6X7X3 2 500
2521-091 | # 5 —~5X7X18.3 Collar SX7X18.3 2 500
2521-092 | # 5 —5X13X16 Collar 5X13X16 2 500
2522-001 | 7P v XA ba v FM2X16 Adjust rod M2X 16 5 500
2524001 {M2T v Fx ¥ F M2 ball link io 500
2525-006 |EX ¢ 5K —J) EX 45 ball 10 1,000
2525-007 [EX ¢ 5F— ) &4 EX ¢ 5 ball with stand 10 1,000
2526-005 | A v sS— ¢5X12X6 Stopper ¢ 5X12X6 1 400
2529-009 (O > ZP.-5 O-ring P-5 5 300
2531-001 |M3X3SS 10 300
2531-002 | M3X5SS 10 300
2531-003 |M4X4SS 10 300
' 2532-005 | M3 X16CS 10 400
2532-028 | M2X8CS 10 800
2532-030 |Mmz.6x8CS 10 800
2532-031 | M2X%6CS 10 800
2532-039 | M2.6X6CS 10 400
2534-006 | M2.6X12TS-2 . 10 100
2537.002 |EERF v EX TRy a— M26X16 10 500

F P seera il [y




\_0414-208

2532-015

\_0414-173

0404-547

0414-186 0412-166

o | &

A= TR FLCEX

2532-013 0414-207
g 2506-010

NN

0414-189

2532-034

\@\\

2521-069
0414-150

2506-010
2532-004

2506-010 .~ ¢ @

2532-034

2505-006

2532-030 l

| N\ 0414-221




T — FNo. s & A fitit& (M) w %
Code No. Particulars Q'ty Price (Yen) Remarks
0412166 | 3 ropor maer s 0

0404-547 | 2 Ta;: dimie? f;;s:xnzzg}sef et Ea%k? 4 500

osoer |WEREE b 1 3200

0404796 | 7 e e rminaion % 4 400

0414189 [EREVA Compon novocnta b0~ ! 5000

0414190 | FREVR Carvon vericmt 1 5000

0414221 | L bt 2 6000

oa14-150 |3 o o 50

0414173 | EREVA WS el ! fec: 2,500 ;f,?ci,ﬁ a}l?t;g;lﬁgtabilizer
0414186 | TREXA B i (utoom canony - ! 18,500

0414-207 E’Rl}g¥ﬁ gé%l?tar%‘;ﬁon manual 1 2,000

0414-208 | ;§E¥2 ylgz:e?al—({)":r tﬁi@?izer) 1 2’000'

2505-006 | M3 3;,40“‘1;* 2 F 10 200

2506-010 |FW3X9XI1T 20 100

2521-069 élo;ljor_'ggg >>(<77 2 300

2532-004 |M3X12CS 10 400

2532-013 | M3 X40CS 10 400

2532-015 |M3X15CS 10 400

2532-030 | M2.6X8CS 10 800

2532-034 |M3X5CS 10 400




MEMO







B CR<RDDIA T —
FOM—#RS% HIROS0 umneo

138 FUKAWA-CHO, FUCHU-SHI,
LRBRBHHIIENSS  $726-0004 HIROSHIMA-PREF., JAPAN. F726-0004
TEL:(0847) 40-0088(f)) FAX:45-7670 TEL:81-847-40-0088 FAX:81 -847-45-7670
HIROSO  http:/model.hirobo.cojp/ - hitp/model.hirobo.co.jp/

A\ i3 Caution

OFEOREN—8E 3LV BM THERT 52 LRBESATLET,

QFBOATICONT R, IBEFEL LICEETBILFHUET, _

OFEORBIIDOVWTHLEML THYETH, F—IRELAPEY . DHbLAL EBRF
EDZEFENELES, T EFEIVET LI BELE LY,

OERL ROV TROBEC AP D ETERERBVPRETOT, TTHR LS,

(®Reproduction of this manuat, or any part thereof is strictly prohibited.

@The contents of this manual are subject to change without prior notice. -

(DEvery efiort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform

us.

@ltem @ not withstanding, we cannot be responsible for events related to the operation of your
model.

FR135E128 ORRZEAT
First printing December, 2001

R R i




